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Effect of Alloying Elements on the Mechanical Properties of High

Strength Cast Steels for Roll Use

Katsumi SUzZURL, Tadashi Nisui, and Téru Mura

Synopsis:

(I) The effects of further additions of Ni, Cr, V and Nb on the mechanical properties at room
and elevated temperatures of conventional Ni-Cr-Mo cast steel material (SNI) have been investigated.

The following results were obtained:

" (1) Vanadium addition improves the elongation and reduction of area of Ni-Cr-Mo cast steel at

elavated temperatures.

(2) Interaction effect of chromium with nickel improves the toughness and strength of the cast steel.

(3) Niobium addition decreases the toughness.

(4) The addition of 049, V,0:75%% Cr and 0-59% Ni to the conventional Ni-Cr-Mo cast steel
used for roll is effective in increasing the fatigue strength and toughness and this ‘new material seems
to be suitable for slabbing and heavy plate rougher mill roll.

(I) The effects of further addition of 3:09 Ni and reduction of 0-19% C to the new material at
room and elevated temperatures have been investigated and the following results were obtained:

(1) 0°49%C-1-259%Cr-4-0%Ni-0°59Mo0-0-494V cast steel has higher tensile and fatigue strength
(dop=23 kg/ mm?, 4owl05=8 kg/mm?) than new 0-5%C-1-25%Cr-1-0%Ni-0'5%Mo-0-42,V cast

steel has.

(2) The individual effects of chromium and nickel on the toughness are small, but the interaction
effect of these two elements seems to improve the toughness under the temperature of 100°C.
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Table 1. Chemical compositions of cast steels used. (wt %)
Ingot No| C Si Mn P S Cr Ni Mo V- Nb Elements
1 0-51 | 0-41 [ 082 |0°005 | 0006 | 0°49| 1-02{ 0'50| 0°24} 0'01) [Ni+V
2 050 | 0°43 | 085 | 0°009 | 0°009| 1.24| 1-00| 0'51} 0°25| 0-3¢ |Cr+Ni+V+Nb
3 051 | 0:44 { 0-82 | 0-008 | 0-007| 0°50| 1-00| 0-52| 041 | 03¢ |Ni+V+Nb
4 0-51{0-43|083|0007 | 0.000| 1.25( 1-01| 053] 041 | 0°0I) |Cr+Ni+V
5 0-51 | 0-43 [ 0.82 | 0008 | 0.007| 0.50| 101 | 0:97| 0°20| 0:32 [Ni+Mo-+V-+Nb
6 0-51 | 044 0.82|0-007 | 0008 1.25| T-01| 099| 0.20| 0°01) |Cr+Ni+Mo+V
7 0.49 1 0.43|0-79| 0006 | 0.007| 0.5I| T:00| 100 | 041 | 0-01> [Ni+Mo+V
8 0.48 { 044 | 0-77 | 0-009 | 0009 | 1-24| T-:00| 1°00| 041 | 031 |[Cr+Ni+Mo+V+Nb
9 0.50 | 0-42 | 0-80 | 0-010 | 0.010| 0.50 | 2°05| 051 | 0-19 | 0'32 [Ni+V+Nb
10 0-51 {043 0'83[0-010 | 0.013| 1.24| 2°04| 0-52| 0°19| 00y |[Cr+Ni+V
11 0'50 | 0-41 { 0.80 | 0-008 | 0.009| 0.51| 2°05| 0-51| 0-44 | 0-01> |[Ni+V
12 050 | 0-43 | 0.83 [ 0-013 | 0-013{ 1.24| 2°02| 051 | 0:45| 031 |Cr+Ni+V+Nb
13 0-50 | 0-43 | 0-81 | 0-009 | 0-011| 051 | 205| 0-98| 0.19| 0°0I) |[Ni+Mo+V
14 0-50 | 044 | 0-84 | 0014 | 0-015| 1-25| 2-:06| 0.98| 0-19| 0'33 |Cr+Ni+Mo+V-+Nb
15 0'50 | 0-46 | 0-83 0013 | 0-015| 0'52| 2°05| 0°99| 041 | 034 [Ni+Mo+V+Nb
61 050 | 043 | 0:83 | 0-008 0-014| 124} 205 099 | 041 | DOl |Cr+Ni+Mo+V
17 . | 0-51 038|077 | 0-005) | 0006 | 045 | 0°50| 048 | 0-0l | 0-01) |Base metal
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Fig. 4. Effects of temperature on tensile strength, elongation and reduction of area. (Specimen No 1~9)
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Table 2. Fatigue strength Jw.ys, tensile strength ogp, and these ratio (ow.1es/0p) at 100°C.

Ingot No
\ 1
Test item

10 11 12 13 14 15 16 | 17

Fatigue
strength at
100°C ow

40 | 42 30 46 45 | 47 | 42

48 | 44 | 43 | 38 | 51 | 46 | 52 | 40 | 49 | 40

Tensile
strength at
100°C, opg

99 | 113-9| 90°5/117°6[104-9(122-6/105" }

117:0{106°0|124-1|103-1{122-6|111-1/122-9107-7(125°6/30° 5

0:40] 0-37 1 033 0-41 | 0-43| 0-38 0-40

ow/0sB.

0-41} 0-42 0-35 0-37| 0-42| 0-41} 042} 0:37| 0-39/0-44
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= 5 40} ® Zsor OWO
& 16} 5 © 2 ® \ @®
s i 5 30f S 40| O\ @
14} 2 ®p g
& 20t ® g 30}
12 | ~ @ @
1Or  Numerols indicme 20
10 ® the ingot No ®
) 1 i 1 1] L] ] i i 1 i i 1 lﬂ
80 90 100 IO 120 80 SO 00 110 120 80 SO 100 IO 120

Tensile strength (kg/mm?)

Fig. 12. Relations between elongation, reduction of area, impact absorbed energy and tensile strength at 400°C.
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Table 3. Judgement of cast steels having high elongatiton, reduction of area and impact strength
together with high tensile strength at room and elevated temperatures.

i
Temperatwre °C | 20 | 100 200 400 650
Test item | i | ; i i " Judgment
\ e | ot Ele | ¢ Elelo i Elecioe |  E|le!o!RE
Ingot No , ] ‘ | i
! | | olo 0 3
2 0 1
3 0 1
4 0|0 o|]o(o0o|j]O0Of(f0]|O]O]|J]O|JO}|0]O0O 13
5 0
6 {0,000 0 0 9
7 0|0 00 0 0 6
8 0
9 0
10 ojojojo;o0|{o0;0}j0)j]0;0107]O0 0 13
11 0 0 00| O 0 6
12 0 : 0|0 3
13 00} O o|01]O oO| o 8
14 0 0 0 3
15 0 i
16 ojo0|0)J]010jO]|]O0|J0C|OC|O;0]O0]j 0 13
17 0|0 0 3

00}
&1

st @ 650°C ool i@ 650°C
D)
40 |- T @ 7
@ .

. 3 80} i
- 35} o8
S 75 \
5 30} i ®
£ OERNC
31} 25L 70+

201 Numerdls indicate
1'he ir}gof l\llo

30 40 50 60 70 30 40 50 80 70
Tensile strength (kg /mm*)

Fig. 13. Relations between elongation, reduction of
area and tensile strength at 650°C.

PR TZEAER Y, 650°C w{RE: Lo BBl 2 A
L, 650°C i 3);#% S5min RIF L, AKET 5#E% 300
BlGE L, REOEBEWUFEERREEE L2L, ART
BB 5 5 EEIIVWThORBHZ O W T HIT LA E D
72 L LIRS Lok R, 0°2mm BITFo SRR
BN, BEHORDCHRESFEEL, SROE
IBICEDTHREBDNIICTEE L T, ERRER
EHEEZFE VDD HOEFEIHNTHIBE L T 7z

ZREFE D 300 EEFEABKE, S0mmé DEEH
BADEHoOWmMABiZ, Photo. 1 TR d. ZOFE
PBRREBICELEPIEDIRE LTG5 No 10) &
FEAEFELTLEDTWADEHEE No 17) &0835H D

* ¢ OHEFIE, DG MEH 850°Cx 10hr 295, 650°C x 25hr {HE D
A, T e Faol:. :

"Fatigue strength {kg/mm?)

ol QO (L&) 100 10° cycles
& SNI-I® 20C  10° cycles

L 1 1 L 1 1

80 90 100 IO 120 130

Tensile strength (kg/mm?)

% Cut from the slab mill roll
Fig. 14. Relation between fatigue strength and

tensile strength.

Ni, Cr @2EE LTw5d EE X bk, BEERRA
RCRMEMPBR LB LI s> THISET B 55— 5 T,
SREBUTERILPAICET LTS, BLR, FHIgEss
FEYHROL, BLRIEEAHEMNTS. BlLcl2ER
DI, KHMOBLESRIBET HZ LeF x5 LEE
REBZERBVWEHEZBNS. £ Photo, 1 2B
RLDEVEFTLTVWIRVWZ EBbI 5. LS 2THR
BRhOBEEORDIEIEE LTI X230 THAH &
EZxbhd. REBNFOBACIOTHIEHOBREIIRLS
EEZLN, ThE—-BEIOLLTHET Z &ITiX
EENH D, FHLTEOBEDES K 5%, A
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No.10

No. | No. 4

cut from cast steel ingots.

LB LELYEIE L o SEEHEE X 2FE L
7.

Tibb, No 4 LE—ESDEKD — v HERL
FeEBR W DWT /R, KOSV HL,IKSh
7o B ORBBIARIOERE, 442:429g, 300 [El4
@Lﬂ@%ﬁ%&@ﬁ§w4%7mg,%@%56%g

, RERPEELEkE LTRBEL b EEXBND.
swqwéiﬁma2m5y +3(2°5%2) =8634cm? K&
78 ¥ 5L, FEELAES (d) 13 d=5648/(7-8x%
86°34) =0.008cm Jixbbfy 80y LD EOTWD
BBz & EREZEH 100~200p THD/DT,

FHATRONLEFHEXLITI TR, B LS
XLHBE LI B E WM A EFEC T 5 & LI
ThHHIEEL LN

Photo. 2 i HEHE L LT No 4 ofiskci&E L
EfRo —v (B SNI v — %) 2 ORI LSRR
(DGAT jnisg) 1@ ST 650°C X 5 min = KE O
EE2sAE2, 100, 300, 400, 500 EEE L7cd DDE
ZWETRT. EELEMNELLOoTH, SROEESHBE
IBX DD, W, BRI PEL LHEHmBEED S
hic.

* #%%k SNI o~ VvORERE, EERBREZIBORET 3.

11

No. 16 No.17 x 500

The cross sections of cracks caused by heat check test cycled at 300 in the specimens
(testing condition : 650°C X 5 mingz=—=Water cooling)

Photo. I, Photo. 2D EHORAERMEL Y, =Z4eim
AR S SO N R L EELBAE DS EF 2D
h, ShEEBOM» VI ODOAPEESHEBER LV

SHE x LT,

2-2.2 BEIHECRETLERSOEHRI LV

HREER

¥R 100°C, 250°C, 400°C F X Ot 650°C iz kit
LR {PU, Y, BEI LTSS I O
MECRE>THET HD, SO E2ThoER,

BLHEINAENRSICHREERAD S B,
OmtiTEME L K CBEESRTFLE L O ME, &b,
HEEL S L, EERTFEHEINREREE, EhR
Ee SRS ERZ L L, RERC Table 4
R L. RRCHECEELSEZDRFS XL HEHAZFR
THLRDERVTH D,

Ni: HIBERSXOHREOTIRES, HIEHI, EhAI

Zi L, 100°CHEELZTT 5.
R LUCBROSIRAS, HEES, BEhiEd
WL, THANVF—EREELZTTS.
Mo : HIRR XU ERO FPRE S 2L, SiREN3
E, ENRELZED, T2 VX —ESHRE, &
BEZTT5.

o — b
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N=400 X100

Photo. 2. Cross section of the cracks caused
and 500 in the specimen cut from

Vo ERSPRES L ET T 255 MY, &Y, 3

SENRERZED, =32 v ¥ - EBEREL T
5. ' S

CrxMo : 53R E, HEI%2HD, TRU¥—FBR

EZ2TT 5.
CrxXV : &iR53k#Es, Ehigsiddsd, Thry—
BYIREZTT 5.

NixCr : BB, &y, BX2ED, =FVF—
EBRREEZTY, BR=AVF-2ETxE5.

NiXV : {05, ZvxEd, T3 Vv¥—EBBEREYT
J5. S

NixXMo : HiRSIRE S, BT, WIEED, i
¥F-BRIEEZTTS. $2&K0, ENRERS

N=>500 % 100

by heat check test cycled at 100, 300, 400
the slabbing mill roll.

&L ¥ 5.

Nb: 57REX, H0, B R ERETIES.
23 ) ® B

TEREREh T & 580 —vff 05C-0-5Ni-0-5Cr-
0-5Mo #5358 (SNI-1) 0%i8 % X CEEOERIEZ
FIEF Ni, Cr, Mo, V, Nb %t FOEEs2FH kDA
2B BT L.

(1) H¥o—itirEcEZLHELE L BN D
FiRE X OBIROERGE, BEESER TV S ERSFH
v

0-5%C~1-09%Ni-1-25%Cr-0°59%Mo-049,V
0:59,C-2'09%Ni-1-25%Cr-0'5%Mo-0"29,V
0°59,C-2-09,Ni-1-25%Cr-1:0%Mo-0-49,V
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D3MTHON.

(2) SNI-I&80FES X UEEOBREIMETIC
&% Ni, Cr, Mo, V, Nb OEE%SE5HIC X OT
PRI L A3 ROFEPHL T D

“) Cr & NI EBEMCIEEERM™MEEZEL 525,

Vs B EDHRBED LRV, L L,
Ni & Cr Oz EERIE 400~650°C T, &
D RKRELT5.

@ VIIBESC, £/ Ni & ORE/ERT 100~650°C

fECHY, HFvERELT5.

¢y 0-3%NDb Ihnixfper, b, FEFLF—%

B U, sEEom st LTiaiFE L kv,

3. B Ni % SNI &8

Table 4 25, @OMo FENEX, FhIRELEZEL
LIANF—BRBEEZOLLT52E, ONi & Crix
B TERMIEEL 7525, ROtk L.
L LHAEORZEEMI, WMOLKVERELTHDIT
RSB E. @VEBIUNI & VoOLREERBE, @
DD 2 RELTHORMENTH B Lin EBHLH»
CEhts.

—FHCREIRES, B 2ELT55, BU D 25K
Lo EELILNRD.

INLDEREELT YV, Mo #%&k#E7NN L /- Ni-
Cr-Mo-V &R Ni # X Lic S Eihn L ek L
7o Ni & Cr OflEb¥EFTARD L L i, CEZADR
LLTHTE Y B X CEBEEZE L LMz Br 5> L&
%, IR EfTICD.

3.1 EREBHZE
Le(20) oEZEFICHEST, C, Ni, Cr 0X5hR %

XU HEERE T/~ 8R4 Table 5 0§ No 18~
25 wRT. [FE No 26, 27 13§ 2. oBRESW
T C, Ni OPREERT HDIEARERCAVES
Cr & Ni 2051 CH b, No 28~30 13 CHhEL KD
H7cdic Cr & 1°25% iz Lz Ni-Cr-Mo #oCHE
x4 No 31 13 Cr % 05% 2L Ni % 3%
ELVEMx C% 03% L TFhbDTHD. i
No 4, 10, 16 {3 Table I iRL7=% D & F U CTHE
D7 HfEE LA

INSOfEE Fig. 2 L AHMNCE UEE CEULHE
{775\, Tig. 3OEETHBAF YRR L. HKBA O
ERAEEIBOC R LD D LR U THS.
3-2 gRLER

3-2-1 igWArEE

WiRF XL O EED R s XU HEFARERZ,
Fig. 15 @ ¥d. ¥RPEROES 18~25 3xh*t
NEBBRSTHELTWE. X CaofEv (0-32C)
No 18~21 I, #i8~300°C »3|3E3k= 100~140 kg/
mm? FIROMO, ikt 12~20%, 20~35%
ThHb. —HCDE (0°5%C) No 22~25 1353k
X 120~170 kg/ mm?, FIROMUOFKY 23 2~15% L3
LSS LTws . 2 50BRI i Fhehy 130°C
XU 100°C H@aEo@Em»EEd ohd. 3k
b, {EC{E NiE (No 18, No 19) 135 C & Ni %
(No 24, 25) XV EBAITCZOEEMS Y, KCH
NiE (No 20, 21), HC{ENIiF (No 22, 23) | IfE
DOFEITZOBEESKLI DL >THS.

Fig. 16 THE 7 ¥ ~BEBRMHEL2TRT. KCHED
B EEOFEE F ¥ —BE WS b i, BiEOE
BENWZ ETHD. EFLFEROBHET 2 LF 43, 50

Table 5. Chemical compositions of cast steels used (%) .

Ingot No c Si Mn P S Cr Ni Mo v
18 0-27 0-51 0-88 0-021 0-022 0-52 3-14 1-05 0-41
19 0-30 0.46 1-01 0-020 0-021 1-17 3-06 0-98 0-42
20 0-31 046 086 0-020 0023 0°52 516 1-:00 0-40
.21 030 047 086 0-020 0-022 1-15 5:16 1-01 0-42
22 0-51 046 084 0-021 0024 0-52 3-04 1:00 0-40
23 0-51 047 1-04 0020 0022 1-03 3-04 1:01 0-39
24 051 047 0-86 0-021 0024 0-53 5-19 1:02 0-40
25 052 049 -| 086 0-020 0.023 1-07 5-19 1:04 0-43
26 0-41 0-46 0-83 0021 0-022 1-25 3-03 0-52 0-42
27 0-41 0-43 085 0-020 0-024 1-25 4-02 0-51 0-42
28 0-31 0-46 087 0-025 0-034 1-26 050 | 051 001
29 0-72 0-48 0-88 0-024 0034 1-26 0-51 | 051 0-01
30 1-01 0-48 0-88 0-026 0030 1-27 0-51 : 0°52 0-013
31 0-30 0-40 086 — — 050 3-03 1-01 041

4 0-51 0-43 0-83 0-007 0010 1:25 1-01 053 0-41
10 0-51 0-43 0-83 0-010 0013 1.24 204 052 0-19
16 0°50 0-43 0-83 0-008 0-014 1125 | 205 0-99 0-41
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'8 C Cr Ni (9 C Cr Ni
o27|052|314 0'30| 117|306
V4
i A
i /
160} 80 160 .
s/
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- o
/ﬁ k. a4 ° 7/
120} Sy 60 120 ~os” T\ - /
" % ° Vi o,
L \S—Q’Q’- . Y -
A 2 o
80 & / 40 80} s p
&‘ A ’/ o] { 8 e
L a . L. A,/ o
& _or” A _ - E _-
AR ae. o g 20 40 FE | o g 28
L OB - .-
“ b0 07T RO_ -0~ S
~ ° i ©
£
E i 1 1 i 1 1 J n 1 1 1 1 I L i
S 0 200 400 600 o] 200 400 600 800
X
S C Cr Ni C Cr | Ni
1
< 201531 (052|516 2l lo30[ 115|516
2
o
®
@ [ of
£ . 280 160 | A
2 ¢/ ¢
/ J ‘
“’\zn e%&\° /2 m\m-fe’ @\ '/
120 b oo ‘ 60 120} a
o\r_\. ’/ <>: [ '/A
3 1
A ' ’ ﬁ
80+ s’ f40 8o} ﬁ/ /
A / / a /s o p
o A/' A / s /A/ o /
A /, o 4 % / //
40 _\_2} 3"_‘)“‘8“&'“"9\20 4018, 4 N ,g\
e’ ."/ ” NS~ - [e.3
-0 N 8.3 ° \
<
i 1 L i - 1 " J 1 1 1 1 1 1 1 1
0 200 400 600 0 200 400 600 800

Temperature (°C)

Fig. 15-1. Effects of temperature on tensile strength, elongation and reduction of area. (Specimen
No 18~21)

%Ni O FH No | R vTERTVWSES, 200~300°C ZHEFE L. Fig. 17 i ARFEBRIT I 1T 5 R EHIAE1E55R
T, 3'0%Ni OB BRPX>TERTWS. HCHEDYE  No 19, No 21, No 26, No 27 DX REHNZ T
AWV, BB X3 200°C CTRFEIEL (No 3. FIHI(2)Tifi~<7 No 4 iTh~5% &R LIgHE,
8 IIBIA) HERHE D vV 4 kgm TERCHE XY 2~3 315 kE v
kgm U< L. Fig. 18 ¢ 100°C iz &% EfsthiTENHBRER %
AR BV COETHERECET 2RI R 7. $E0xHRduc 100°C To 108 @FEHLES,
oS, IHFEEEZSETSHATOIEANCERN  SERRS S XTEh b0 (FEHIEEL) ik K2R Lik.
FRFEMEDEE T RN E DT, BME o — VOMEEFEE THoLOEMEE Y, & NECREN No. 19~25 ¥
T, BERLUEHK KETSHLEx, B0 BEKREHE XU No 27) @ S-N SEIc kI 5098/hs<, L
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22 C |Cr | Ni 23 C | Cr | Ni
L™ los1 [o52]304 " los1 |103]304
A
2 /A
80 160} ¢/ d f;
| o/ NG e s/
9\ 5—0 A o /A
60 [20f TN ,
) &/
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: 7 \/<
40 80 | / o I a0 $
el ! <o / 8 /l
‘U: /A'/ Pes) 1" L A /'A ° /7
m e
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$20T aof , gt fB\ | Py \
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o — . L
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= -
2 n Cc | cr | Ni C {Cr | Ni
S = o4|0°51| 053|519 o5 052] 1-07[519
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g F /
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o o (o]
80 160 é\& 4 s ,/ o/ AN y/
N o 8 / o \ /?
o ’ 3
A/ 1
60 120} ° a !
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W MR
L o'% /‘,;c/* B y
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Fig. 15-2. Effects of temperature on tensile strength, elongation and reduction of area. (Specimen

No 22~25)

LENBEINE N &b 5. &L, 0'3%CHRT
ENEINEmH o, & Cr & Ni o No 21 7 0:5%C
FTHECrENioONo 23 ¢H%5. /& Cr € Ni
LC2, 004% D No 27 2B EFULEMEERLT
w5,

M A HET S | DDFEL LT, 5ERME L, @
W, %, @R FVY— L O{REFAKL. Fig. 19~
23 B FhFh, i 100, 200, 300 s X% 400°C o
B BH5RMES &, WY, &Y, BE=FVF— LD

BRERTHOT, Ef OA ENNOEFIE Table 1 kX
W Table 5 T RTHREBAFFSCTHS. RRKIEBZED
fodd, FIEI(2) TR 17 @MED S L, FiEgtic
EhTvs No 4, No 10, No 16 OE&ER L F o
y bL7. RIBETOMY, &Y, HEZ VX -FKK
DWW, Fig. 9~13 L E UEATEBRAHREL ThiC
X oTmEkoEnHFERHIE L. BREEERTS
&, Table 6 O L 5. KEMC IR ER &
HEZINLEET bbb OHOEERALTHS. *H
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Table 6. Judgement ot cast steels having high elongation, reduction of area and impact

absorbed energy together with high strength

Temp.”C 20 100 200 300 400
Total Remarks
Ingot No e |l o |E|l el | E|le|lgo|E|c|ep|E]|e|¢]|E
18 0 0 0 0 5
19 0j0]0]0]O0 0 0|0 0 92 | ¢ ; Elongation
20 0 0 0 0 4 | ¢ ; Reduction of area
21 01010 0 0 0 0 7% | E ; Impact absorbed
22 0 0 2 energy
23 0 # ; High points
24
25
4 0 0 0 0 4
10 0 0 0]0]| O 5
16 0 1
26 ojo|l0}jO0O}|O0]|O o|0;,0|0j0]|0O 124
27 0 0 o;0|10]|]O(O0Oj0|O0]O 10%
s C | Cr [ Ni C i{cCr Ni
o27lo52[314 '9 {030 117 [306
7k 7F
(D/m
6 \ 6} o
o0
-5t S sl / \
(o]
4t at o=
o o
3t 3
E 2 ° 2
1S B o =
2 fo
= L ¢ (L
o
:T:) O ] 2 L 1 1 1 O 1 1 1 1
> 0 200 400 (6] 200 400
>
e}
S
A
o
g 81 c|cr|ni ar c |or | N
£ 20 21
=4l 031/052|516 717 |o30/1i5|516
6r 6L
St 5k
o
at 5 | .
o /—\8 4 o
° ~ _— 3/0 o\
3 o/D ° 3+ /%/ e °
R ) [
2F oL
I+ | |
O 2 s 1 1 L O 1 i ] 1 1
0 200 400 0 200 400

Temperature (°C)

Fig. 16-1. Effect of temperature on impact absorbed energy. (Specimen’ No 18~21)
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cC | Cr Ni c |C Ni
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Fig. 16-2. Effect of temperature on impact absorbed energy. (Specimen No 22~25)

RRCHEEO BvwWbor Kbt Do FHESF KR X
D, BEHMIBENTVWEL0%IET S E, RERED
F0°3%C 1 10°0°4%C & Ni %o No 19, No 21,
No 26 35X No 27 Lt 5.

3-2.2 M &

Photo. 31z D. G MEBiEOMEEERT. Mz =5
A b (BUWES) ER—F4 b (BWES) TeFr
B A PBSELEOTWDS. EEMIEir No 19, No 21

P, N—=F A FAEISL, 5REBI O No 18 127 -

IS4 rEAMEELVSV. Tk N EHFREO SV
No 20, No 21, No 24, No 25 ti No 25 #[iHE~
—JF 4 b2, FHCFERD No 22~27 3K CH No
18~2]1 R <744 FORENRZFLVWELOTD
5. mCRogFohcHitoER TS No 22 07

T 54 FORORILIE, tHOSFHMI VEFTLTWS
DIEOBEFREX 0, w744 MEBRERIET,
7374 PORRILERELX—F 4 FEBECTUE
MRS5S 5 LS CTELSTHS.

900°C 1z 1 hr {f#FfE2ed L, X 5T 700~800°C T
10hr 038 U/z No 21 gh8a#ii 1 #% Photo.4 TR
T. COER»PLT7TIA MERRIEL, RIEDEERIR
LT, =Fr¥4 PEREBIELIITE, Ay HiEL
CEHUWETHDNRVI I TH%S. No 21~23 3 770~
800°C TOIRRILLEISENRIITH S

3-2.3 BIHMMECZETLERSOEHRL IV

FEEEM

ARBHOFRRS IUCERICS T H5E® X, {HU,
h, BRECREL, ATROBELAET RO,
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o) No 26 b) No 27
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Fig. 17. Effect of temperature on hardness of typical specimens.
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bending stress at 100°C (specimen No
22-25) using the Crause type machine.
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Photo. 3-1. Microstructures of cast steels after
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Photo. 3-2. Microstructures of cast steels after D and G heat treatments (Specimen No 21-23).
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Photo. 3-3. Microstructures of cast steels after D and G heat treatments (Specimen No 24-25).
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